ASSEMBLY
INSTRUCTIONS

TOOLS REQUIRED

— U

Allen Wrench

(Included)

@

A

2 - Persons
Recommended

ASSEMBLY RATING

EASY ————DIFFICULT

The Assembly Rating is a
5-point system showing the
level of effort needed to
assemble a specific product.

117



Thank you for your purchase!

We hope you enjoy this new addition to your home for many years to come.

Our commitment to providing quality products does not simply end when you
purchase our product. We fully stand behind our products from start to finish. To help
expedite our service, please have these assembly instructions readily available, along

with your order receipt.

CHECK
BEFORE STARTING

Are you missing anything?

Double-check all parts, hardware and
accessories listed on Page 6 are
accounted for.

Should we send any replacements?

Are there any irregularities or flaws in the
parts? We can send replacements!

Check out our Quick Tips!

We recommend reviewing the pre-assembly
handouts. Even experts need a refresher now and
then!

Prep Time!

Please review the assembly instructions and all
diagrams prior to assembling. Arrange parts as
recommended on Page 7 and group identical
hardware together to make assembling easier.

2/7



3/7



417



SOFA TABLE

, * Please keep instructions for

\ future reference.

» Check the quantity and
irregularity of parts and
hardware before you start.

\

1pC 1pC 1pC 1pC

Glass Top Leg (A) Leg (B) Bottom
HARDWARE
@ 6pcs @ 10pcs @ 4pcs @ 20pcs
@@ @@ (@ )

Bolt @ 5/16" x 1/2" Bolt @ 5/16" x 3/4" Bolt @ 5/16" x 1-1/4" Lock Washer ¢ 5/16"

#E) 20pcs (#F) 1pc #G) 2pcs 1pc

Flat Washer @ 5/16" Allen Wrench Metal Plate Bracket

5/7



ASSEMBLY INSTRUCTIONS

Remove the bolts on the bracket (#l) that is attached to leg B (#3) by using
an Allen wrench (#F), then remove the bracket (#l) from leg B (#3).

Part 2 x1pc

2 Part@® xipc
Hardware @8 x 10pcs
Hardware &0 x 10pcs
Hardware &g x 10pcs
Hardware G x 2pcs
Hardware Jx 1pc

2) Attach leg A (#2) to leg B (#3).

1) Prepare 10 bolts assembly by inserting lock washer
(#D), then flat washer (#E) onto bolts (#B).

3) Insert bracket (#H) through leg A (#2), then
secure bracket (#H) with bolts (#B).

5) Align metal plate
(#H) to the holes of leg
(#2,3), then secure with
bolts (#B).

6/7



ASSEMBLY INSTRUCTIONS

Prepare 4 bolts assembly by inserting lock washer
(#D), then flat washer (#E) onto bolts (#C).

3 #F

Part @) x1pc
Hardware x4pcs

Hardware x4pcs
Hardware x4pcs

Align bottom (#4) to the holes of
the legs (#2,3), then secure with
bolts (#C).

4

Prepare 6 bolts assembly by
inserting lock washer (#D),

Part &1 x1pc then flat washer (#E) onto
Hardware (#A) x6pcs bolts (#A).
Hardware (#D) x6pcs

Hardware (#E) x6pcs

#F

#A

4p —&
4e —

Align the metal plate on the
base to the holes of the \ —#
glass top (#1). Secure with
bolts (#A).

() Keep this handy!

Please retain this instruction
manual and any order-related
information for future reference.

717





